
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

OWNER’S MANUAL 

PLEASE CAREFULLY READ THIS ENTIRE MANUAL BEFORE 

OPERATING YOUR NEW BIKE! 



 

 
 

 

 

 

 

 

 

 

 

 

 

 

® 
 

 

 

 

 

 

 

 
 

 
 

 

 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

 



 

 

 

 

 

 



 

 

 
 
 
 

 

 
 
 

 

 
 
 
 

 

 

   

   

 

  

  



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
 
 

  

 



 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

  
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

 
 
 
 
 
 
 

 
 
 
 
 

 

 

 



 

 

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
 

 

 

 

 

 

 

 

 

 

 



 

 



 

 

 

 

 

 

：

 



 

 

 

 

 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

  



 

 

▲ ▼

 

 



 

 

 

 

 



 

 

New Sole App to be used in conjunction with select Apple & Android devices! 

 

 



 

 

  When the bike is connected to the APP, press the BLE HR icon. 
 

 

 

 

 

 

 

 

 

  Select the heart rate tracking device you use and press Connect. 
 

 

 

 

 

 

 

 

  During workout, the BLE HR icon will lit up and your heart rate information will be shown on the 
display. 

 
 

 

 

 

 

 

 

 



 

 

 

 

 



 

 

 

1. 

2. 

▲ ▼

3. 

▲ ▼

4. ▲ ▼

5. 

6. 

▲ ▼

7. 

8. 



 

  



 

 

 

 

▲ ▼

 ▲ ▼

 

 

 

 

 

 

 

▲ ▼

 ▲ ▼

 ▲ ▼

 ▲ ▼
 

 

 ▲ ▼

 

 



 

 

 

 

 

 

 

 



 

 

 

 



 

 

 

 



 

 

 

 

▲ ▼

 

▲ ▼

 

 

 

 

▲ ▼

 

 



 

I. 

II. 

III. 

▲ ▼

I. 

II. 

III. 

IV. 

V. 

VI. 

VII. 

  



 

 

B94 EXPLODED VIEW DIAGRAM



 

B94 PARTS LIST  

   
1 Main Frame 1 

2 Console Mast 1 

3 Handle Bar 1 

5 Rear Stabilizer 1 

6 Seat Slider 1 

7 Sliding Seat Mount 1 

8 Fix Plate 1 

9 Front Linkage tube 1 

10 Bearing Housing 1 

11 Crank Arbor 1 

14 Drive Belt 1 

15 Drive Pulley 1 

16L Crank Arm(L) 1 

16R Crank Arm(R) 1 

17 6004_Bearing 2 

18 6203_Bearing 2 

19 Seat 1 

20 Flywheel 1 

21 Gear Motor 1 

22 Magnet 1 

23 500m/m_Reed Switch 1 

24 1" × 5T × 290m/m_Handgrip Foam 2 

25 1" × 5T × 220m/m_Handgrip Foam 2 

26 800m/m_Handpulse W/Cable Assembly 2 

29 1200m/m_Computer Cable 1 

31 750m/m_DC Power Cord 1 

34~1 Console Top Cover 1 

34~2 Console Bottom Cover 1 

35 Ø 35 × 10m/m_Rubber Foot 2 

36 Chain Cover (L) 1 

37 Chain Cover (R) 1 

38 Console Mast Cover 1 

40 Front Stabilizer Cover 1 

41 Rear Stabilizer Cover 1 

42 Handgrip Side Cap (Top) 2 

43 Handgrip Side Cap (Bottom) 2 

45 Pedal (L) 1 

46 Pedal (R) 1 

47 Transportation Wheel 2 

48 Rubber Foot Pad 2 

49 Button Head Plug 4 

50 3/8" × 2-1/4"_Hex Head Bolt 2 

51 5/16" × 5/8"_Hex Head Bolt 13 



 

 

   

52 5 × 19m/m_Tapping Screw 2 

53 5/16" × 1-3/4"_Button Head Socket Bolt 2 

54 1/4" × 3/4"_Hex Head Bolt 4 

58 M5 × 12m/m_Phillips Head Screw 11 

59 3/8" × 2m/m_Flat Head Socket Bolt 2 

61 5 × 16m/m_Tapping Screw 6 

62 Ø 3 × 20m/m_Tapping Screw 4 

63 Ø 3.5 × 16m/m_Sheet Metal Screw 7 

65 Ø 3 × 10m/m_Tapping Screw 4 

66 Ø 17_C Ring 1 

67 Ø 20_C Ring 2 

68 4 × 12m/m_Sheet Metal Screw 2 

70 3/8" × 19m/m × 1.5T_Flat Washer 2 

71 3/8" × 25m/m × 2T_Flat Washer 3 

72 5/16" × 18mm × 1.5T_Flat Washer 12 

79 1/4" × 8T_Nyloc Nut 4 

80 5/16" × 6T_Nyloc Nut 2 

82 3/8" × 7T_Nut 4 

83 M10 × 1.25m/m_Nut(Blackfast) 2 

86 Brake Tension Knob 1 

89 3/8"-UNF26 × 3T_Nut 1 

90 3/8"-UNF26 × 4T_Nut 1 

91 3/8"-UNF26_Nut 2 

92 13/15m/m_Wrench 1 

93 Phillips Head Screw Driver 1 

95 Chest Strap(Optional) 1 

96 Crank Arm End Cap 2 

98 Steel Cable 1 

99 5/16" × 19 × 1.5T_Curved Washer 1 

100 12/14m/m_Wrench 1 

101 Drink Bottle(Optional) 1 

103 5/16" × 1.5T_Split Washer 2 

104 Power Adaptor 1 

105 Handle Bar Cover 1 

106 Locking Knob 1 

107 Center spatial wrap 1 

109 400m/m_Audio Cable(Optional) 1 

114 Slide Spacer 1 

124 On/Off Switch Bracket 1 

126 3/8" × 25mm × 3T_Flat Washer 1 

127 M10 × P1.25 × 15L_Button Head Socket Bolt 1 

128 1/4" × 70L_Idle Wheel Screw 1 

129 Nut Stopper 1 



 

   

130 1/4" × 8T_Nyloc Nut 1 

131 Rear Stabilizer Attaching Plate 1 

150 Rubber Pad 1 

151 Transformer Power Cord 1 

  



 

 

  



 

  



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 


